Estimated
Time

7:00 PM
7:01 PM

7:02 PM
7:03 PM

7:05 PM

7:20 PM

7:30 PM

7:35PM

7:37 PM

7:40 PM

VL.

VII.

VIIL.

PROPOSED AGENDA
REGULAR MEETING OF THE PORTLAND CITY COUNCIL
7:00 P.M. Monday, May 20, 2024
City Council Chambers
City Hall, 259 Kent St, Portland, MI 48875

Call to Order by Mayor Barnes

Pledge of Allegiance

Acceptance of Agenda

Public Comment (5-minute time limit per speaker)

City Manager Report

Presentations
A. Corey Turner of Fleis & VandenBrink — Wastewater Treatment Plant
Improvement Project

Public Hearing(s)

A. Public Hearing for the Proposed Fiscal Year 2024/2025 Budget
Old Business - None

New Business

A. Proposed Resolution 24-42 to Adopt the City of Portland’s Annual
[...]
it damaged the second. BLP staff found the problem on Sunday with over the phone support from
Newkirk. Newkirk spent the next three days and evenings on site with a crew of several people trouble
shooting, installing new cables and testing the replaced and spare cables. The repair required emergency
response because without functioning cables the power plant was unable to meet MISO Load
Management Resource (LMR) Capacity Function, and imminent sub-zero weather was forecasted.
Newkirk worked around the clock, with BLP staff, under inclement weather conditions to replace cables.
The following week the BLP was called on by MISO to run our engines as LMRs. The value of the engines
as a capacity resource is approximately $240,000/year based on recent MPPA capacity transactions.

Action Item BLP 24 — 4B — Recommend City Council approve payment of Newkirk invoice 1010914 for
emergency repair services to trouble shoot and replace failed underground cables from the City of
Portland — Board of Light and Power Frank Jenkins Power Plant to the outdoor switch cabinet that ties to
the distribution system. The breakdown of costs is $35,071.39 in materials and $14,498.40 in labor. The
total invoiced cost of the emergency repair is $49,569.79.




City of Portland

259 Kent Street
Portland, MI 48875
(517) 647-7531

VENDOR N lser e &

DATE: //,;0 /27(

"~ PURCHASE ORDER

P.o. 14525

DESCRIPTION GL NUMBER SpLIT LINE TOTAL
(tamztq §A0UAL CatLy S§2.53%. 9% 4%.5¢5.77
/?,z/ﬁax 2. a(—
//M(/t /ﬂ/gazt 7L
pam)
]
DEPARTMENT HEAD (UP TO $500) | W ToriL | "R %097

Flannire {25,,;(7@ frern SP2eS3. 733 X 7 25,000 frea

S552.5%9. 977

Authorized by City Manager
(For Purchases over $500 and less than $5,000)

i

Treasurer Initials



Remit To:
Newkirk Electric Associates, Inc.

1875 Roberts Street
Muskegon, MI 49442

NEWKIRK

Main: 231.722.1691
P 3% 599 185 | ELECTRIC ASSOCIATES

www.newkirk-electric.com

City of Portland Invoice 1010914
259 Kent Street
Portland, MI 48875 DATE: April 9, 2024

PROJECT MANAGER: Mike Donahue
CUSTOMER ID: 13743
CONTRACT ID: 120-0640 PO #:
L OCATION: 293 East Grand River Avenue PREPARED BY: Brooke Griffes
Portland, Ml 48875

TERMS: NET NO CASH DISCOUNT. A Service Charge of 1 1/2% per month which is 18% per annum will be charged
on accounts after 30 days.

Replace 5KV Cable
e Labor
e Material 11,607.75
37,962.04
Amount due this Invoice $49,569.79

—




Job Status - Weekly Labor by Cost Code Report - No Rates/Amts
Newkirk Electric Associates Inc.

Week Ending Date: 01/01/24 To: 04/12/24

Job: 120-0640 - City of Portland-Replace 5KV Cable

Employee Employee:Name Timecard Date - |Week-Ending Regular Overtime| - -Doubletime| : Total Hours Reimb Cost. Type
‘ Date Hours Hours Hours Amount

Section: 000-

Cost Code: 000-10000-L

10374 Andrew Skrzycki 01/09/24 01/14/24 5.00 4.50 0.00 9.50 0.00 000- 10000- L
10815 Andrew Lafrance 01/08/24 01/14/24 8.00 2.00 0.00 10.00 0.00 000- 10000~ L
10815 Andrew Lafrance 01/09/24 01/14/24 8.00 8.00 0.00 16.00 0.00 000- 10000- L
10815 Andrew Lafrance 01/10/24 01/14/24 8.00 0.00 0.00 8.00 0.00 000- 10000- L
11053 Zane Lee 01/08/24 01/14/24 8.00 2.00 0.00 10.00 0.00 000- 10000- L
11053 Zane Lee 01/09/24 01/14/24 8.00 8.00 0.00 16.00 0.00 000- 10000- L
11665 Jacob Danicek 01/09/24 01/14/24 8.00 8.00 0.00 16.00 0.00 000- 10000- L
11901 Laban Pollock 01/10/24 01/14/24 8.00 0.00 0.00 8.00 0.00 000- 10000- L
11910 Mario Gonzalez 01/09/24 01/14/24 8.00 8.00 0.00 16.00 0.00 000- 10000- L
7309 Brandon Briggs 01/09/24 01/14/24 8.00 8.00 0.00 16.00 0.00 000- 10000- L
Week Ending Date: 01/14/24 77.00 48.50 0.00 125.50 0.00

Cost Code: 000-10000-L 77.00 48.50 0.00 125.50 0.00

Cost Code: 000-10020-L.

7018 Ryan Caauwe 01/10/24 01/14/24 2,00 0.00 0.00 2.00 0.00 000- 10020- L
Week Ending Date: 01/14/24 2.00 0.00 0.00 2.00 0.00

Cost Code: 000-10020-L 2.00 0.00 0.00 2,00 0.00

Section: 000- 79.00 48.50 0.00 127.50 0.00

Job: 120-0640 - City of Portland-Replace 5KV Cable 79.00 48,50 0.00 127.50 0.00

Total 79.00 48.50 0.00 127.50 0.00

Printed on live using COINS V12.02.220901SP4739-31/12/23 by Brooke Griffes at 10:24:53 on 04/09/24 (%WJC3521RJOB) page 1




Job Status - Cost Transaction Report
Newkirk Electric Associates Inc.

Fiscal Period: 124 - 01/31/24 To: 424 - 04/30/24

[T T [Cat [escription —_———————TSupplierSource _|Source|T/Type| - Bafch|T/Dafe —[EfDate |F/Date —Internal Ref _[External Rer_—|— Hours| —Amount (USD)l _—Period |~ This Year| _ToDate

Job: 120-0640 - City of Portland-Replace 5KV Cable
Phase:

Cost Code: 000-10000-M - Base Gen Material - Base Gen Material

M 01/09{24, 5113834930.003, 13452, Kendall Kendall Electric Inc  PL APPO 32820 01/08/24  01/31/24  01/31/24 240101149 5113834830.003 0.00 31,702.93
M 558‘9(;;;?;1138349304001, 13452, Kendall Kendall Electric Inc PL APPO 32820 01/08/24  01/31/24  01/31/24 240101152 §113834830.001 0.00 161.88
M gi??g}gr;113834930.005, 13452, Kendall Kendall Electric Inc  PL APPO 32878 01/10/24  01/31/24  01/31/24 240101313 $113834930.005 0.00 848.35
M 5}17:3';{2:4:?;113834930.007, 13452, Kendall Kendali Electric Inc PL APPO 32878 01/10/24  01/31/24  01/31/24 240101323 85113834930.007 0.00 1,039.60
M g;j:g;grg113834930,010, 13452, Kendall Kendall Electric Inc PL APPO 33206 01/18/24  01/31/24  01/31/24 240102193 $113834930.010 0.00 568.63
M glﬁ?{;grg113834930.009‘ 13452, Kendalt Kendall Electric Inc PL APPO 333094 01/11/24  01/31/24  01/31/24 240101528 $113834930.009 0.00 750.00
Bleetieine 0.00 35,071.39 35,071.39 35,071.39 35,071.39

Cost Code: 000-10000-tmi - Base Gen Travel Meals - Base Gen Travel Meals

o] 01/09/24, 185505382, 000105, PNC PCard PNC PCard PL AADJ 33885 02/13/24 02/29/24 02/29/24 240104111 185505392 0.00 78.65
0.00 78.65 78.65 78.65 78.85
Phase: 0.00 35,150.04
Job: 120-0640 - City of Portland-Replace 5KV Cable 0.00 35,150.04
Total 0.00 35,150.04

Printed on live using COINS V12,02.2209015P4739-31/12/23 by Brooke Griffes at 14:10:52 on 04/08/24 (%WJCRJCT)

Page 1



City of Portland [ 2024 April Monthly Operation & Maintenance Report] 5/14/2024

May 14, 2024

S. Tutt Gorman, City Manager
City of Portland

259 Kent Street

Portland, M| 48775

RE: April 2024 Monthly Operation Report

Dear Mr. Gorman:

Attached is our Monthly Operation Report for the operation of the Wastewater Treatment Plant for the
month of April 2024. | will submit future progress reports on a monthly basis for your review. All
information and data used to compile this report is available for your review. If you have any questions,
please email me at, tsmith@portland-michigan.org.

Sincerely,

Tony Smith

City of Portland WWTP Superintendent

City of Portland 2024 Operations & Maintenance Report



City of Portland [ 2024 April Monthly Operation & Maintenance Report] 5/14/2024

e ADMINISTRATIVE REPORT

The April 2024 Discharge Monitoring Report (DMR) was submitted to the Michigan Department of
Environment, Great Lakes and Energy (EGLE). The average influent flow was 256,000 gallons per day.
The daily maximum flow was 310,000GPD. The WWTP discharged a total of 7.92MG (million gallons)
of final effluent to the Grand River for the month of April and treated a total of 9.45 MG (million gallons)
of influent (raw wastewater). The Monthly Operating Report (MOR) is included in this report.

e STAFF NOTES

- WWTP staff has continues to locate and mark known sewer infrastructure for the Fiber mstallation.
-Staff continues to handle the process changes required to keep construction on track. The Western MBBR
has been live and proven treatment for a few months now, we are currently flowing wastewater through the
Eastern MBBR during working hours in order to seed the media with raw wastewater. The flow going to
the Eastern tank is then pumped back to the Western train to ensure full treatment uncil the Eastern side
has proven the required percent BOD removal (Biochemical Oxygen Demand). The permit requirement for
petcent removal on BOD's is 85 percent for a monthly average.

-After 6 months of bi-pass pumping we are pleased to say our process is back to gravity flow. The flow
channel construction was completed the end of March allowing wastewater to flow from MBBR to final
Clarification tanks. This is a great relief and 1s also proven to be easier to manage the process with a
consistent flow pattern as opposed to a pump slug eyele.

-Construction of the Floc mixer and Rapid mix tanks have been completed and started up, this will allow
operations to have a complete mix at the point of chemical treatment for Ferric Chloride and Polymer.
Ferric is a new chemical used to precipitate phosphorus and is very costly compared to Ferrous Chloride,
which was previously used in our previous process. Polymer is added to aide in solids separation and
settling, which in turn also helps remove phosphorus from the waste stream.

-With the Kent St. project in full swing City staff has been balancing needs from two separate construction
projects. Staff has been locating lateral connections where they exit the buildings to aide with the
excavating process. City staff has been working with the contractors to help remedy some of the elevation
issues we have come across with the sanitary laterals.

- City staff televised and inspected two service laterals on Looking Glass Ave

- City staff continues to help contractors in any way possible to keep the upgrade process moving along
safely and smoothly.

-Plant operators continued working towards their certifications in April, Austin Avery received his CDL
certification for Class B and Tanker Endorsements and Aiden Pung was able to test for his Waste Water
“D” license.

-Sludge hauling took place the end of April, and will continue in May. We are looking to haul 420,000
gallons of sludge this cycle. This is a considerable increase in sludge volume due to the inability to decant
clear supernatant due to the upgrade process taking place. Once we have the sludge thickener process fully
online, we will regain the capability of separating the water from the solids more efficiently.

City of Portland 2024 Operations & Maintenance Report



City of Portland [ 2024 April Monthly Operation & Maintenance Report] 5/14/2024

o WASTEWATER MAINTENANCE

-The WWTP staff completed 157 preventative maintenance work orders from our HIPPO computerized
maintenance program (CMMS).

-City staff pulled, cleaned and inspected our UV disinfection racks multiple times in April. The new
process has created a cloudier effluent at times and the UV treatment hasn’t been as effective. We are
confident this will clear up as the Eastern MBBR becomes fully online. Also, staff cleaned the effluent
trough and returned the units to service. All 3 raw influent pumps were pulled, cleaned and inspected.
-WWTP staff is receiving some training on the newly installed digester make up air equipment. This
includes compressor and Keiser blowers. The digestor equipment is nearing final startup and inspection
approval from the manufacturer,

-WWTP process has converted from Activated Sludge process to MBBR. The RAS “Return Activated

Sludge” and WAS “Woaste Activated Sludge” pumps are no longer used or needed and will be removed next
month.

-Lift stations located at 3 low flow area throughout the city are checked 3 times weekly. Amp draws are

taken to ensure pumps are in working order and wet well floats are tested regularly. Both Riverside pumps

were pulled and inspected and returned to service.

e OPERATIONS/ UPGRADE NOTES

-The WWTP continues to work with contractors throughout the upgrade process. There is a lot of
process changes being made and we are adjusting on the fly to comply with our NPDES permit
requirements.

-The Western MBBR is fully functioning and staff is currently seeding the Eastern MBBR with raw waste
water. The New Keiser process air blower for the Western and Eastern tanks are online.

- Contractors are nearly finished with all of the underground piping. They are currently bringing completed
areas up to grade for seeding. The asphalt base has been completed and will complete the finish when the
project is near completion.

-The Keiser process air blowers are all on site and in place. These will take the place of our current Aerzon
blowers. These will provide the air required for the new MBBR tanks as well as the Aerobic digestion
process.

-The #I make up water pump was rebuilt in November, we are currently waiting for replacement to arrive,
at which point city staff will rebuild the #H2 pump. These pumps have been in service since 2012 and are in
need of an overhaul,

-The piping that connected both of the Final Clarifiers has been upsized from an 8” pipe to a 12" has been
completed. This will allow for more flow during a higher flow event.

-Coring piping holes and concrete reconstruction of the Eastern MBBR are completed. Plumbing and pipe
fitting are completed and seeding of Eastern MBBR is underway.

-We will continue to discuss daily activities with contracrors to avoid any potential hazards, and as always
safety tailgates will be encouraged.

City of Portland 2024 Operations & Maintenance Report



City of Portland [ 2024 April Monthly Operation & Maintenance Report] 5/14/2024

o EMERGENCY ALARM CALL-OUTS

-The WWTP had 2 emergency call-outs for the month of April.  Both callouts were investigated and

[ESOIVECI.

e DAILY FLOW SUMMARY

The wastewater flow was monitored using the facility’s influent and effluent flow meters. The chart below
shows the flow readings for the month of April 2024. The average influent flow during this period was
315,000 gallons per day and the average effluent flow during this period was 264,000 gallons per day. We
had (I0) days with measurable precipitation which totaled 2.74 inches. The mfluent flow is higher than
the effluent flow due to solids removal and due to recycle flows which are measured twice.

City of Portland 2024 Operations & Maintenance Report



City of Portiand [ 2024 April Monthly Operation & Maintenance Report] 5/14/2024

City of Portland 2024 Operations & Maintenance Report



PERMITTEE NAME:

City of Portland WWTP

PORTLAND WWTP DAILY DISCHARGE MONITORING REPORT

PERMIT NUMBER: MIG5T0220
DISTRICT Wesl Michigan

COUNTY lonia
MONITORING POINT:  DO1A
MONITORING PERIOD: Apr-24

MAILING ADDRESS: 269 Kent St
Poriand, M| 48675
FACILITY: Portland WWTP
LOGATION: 250 Kent St
Portiand , NI 48875
Loy mﬁuna-._qui_ Total Total | o | eharieat | Covtonocsous | SSCRREEE | Fecal Total
PARNMETER Flow %ﬁﬂa& Solids 7 Day| Suspended m..mﬂ!&.aa Onygen | Oxygen Cemand| Eﬁ.ﬂﬂ_ﬂa Oxygen Demand | Phospriorus | Coliform 7 n”_o_n_._ GEoD - | smpanie | TH M| PHMAL | Difsdad
o OaY]" toe Ave | Sofids Demend 7Day| 7 Day Ave o&ﬁg_ (CBODS) (asP) | DayGeo Solids Oeypen
NAME o
cope sooso | saoo0 | sa00 530 5300 00820 8008200 00620 so0s200 | eosoo | 7405500 | 7a0ss | Percent | Percent 400 400,00 300
Mo DO1A 009A 001A w01A 0014 001A 001A 001A 0014 001A 001A oo1a | Removat | Removal | oc01A 003A 001
STAGE 1 B 8 B 8 8 B B 8 B 1.00 1 1 1.00 1
unIT MGD mgh ibs. mgh ibs. mgt ibs, maft it mot | o100 mi | ctwioomi sU. s, mgh
1-Apr-24 0.201
2-Apr-24 0.237 6 11.8 9.0 17.8 0.55 132 88 99 72 7.2 TA
3-Apr-24 0.246 8.4 17.2 9.2 18.9 D.71 30 a7 o7 73 7.3 71
4-Apr-24 0.247 9.2 16.9 10.8 222 0.98 B0 94 96 74 7.4 6.8
5-Apr-24 0.257
B-Apr-24 0.265
7-Apr-24 0.285 79 16. 97 196 [:
B-Apr-24 0.248 79 16. 97 19.6 £
O-Apr-24 0.268 10.4 222 136 304 103 21.7 10.8 241 150 7 240 99 96 73 7.3 6.1
10-Apr-24 0.254 13.6 292 18 381 10.8 231 10.8 229 1.31 120 120 B9 91 71 73 57
| 11-Apr-24 D.258 B.2 35.0] 17 36.6 108 234 10.8 232 0.62 151 120 96 92 6.8 69 5
12-Apr-2 0.290 6.2 35.0 108 23.4 151
13-Apr-2 0.292 6.2 35.0 10.8 234 151
14-Apr-24 0.310 16.2 350 108 234 151
15-Apr-24 0.268 16.2 35.0 10.8 234 151
16-Apr-24 0.260 21.7 466 30 651 11.7 25.1 134 29.1 1.13 121 124 B89 B8 6.9 6.9 6.5
17-Apr-24 0.294 227 51.0 21 51.5 116 26.1 10.6 26.0/ 0.60, 121 120 B9 90 7 7 6.2
18-Apr. 0283 220 50.6 15 354 116 26.9 10.9 257 0.56 117 108 96 92 74 71 5.7
19-Apr-24 0.282 220 50.6 11.6 26.9 117
20-Apr-24 0.272 220 50.6 116 26.9 117